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1. Radiated field strength measurements accord. 815.209&15.205
1.1. Magnetic field measurements f<<30MHz

Diagram No. 2.01_CHARGE IT-BT-TX-LE Mode-GFSK-1 Mbps-PN9-

Ch37-+3dBm
Date: 16.08.2017 Page 1 of 5
Test description: Magnetic Field Strength Measurement related to 30/300 m distance
Test site and distance: Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
Version of Testsoftware: EMC32 v9.25.0
Distance correction: used accord. table, pls. see test report
Technical Data: Please see page 2 for detailed data of measurement setup
Rec. antenna (pre-scan): height 1.00 m, parallel and 90° to EUT polarisation
Used filter: bypass
Test specification: FCC 15.205 § 15.209; RSS-Gen: Issue 4
Operator: TFr
Operating conditions: Continuous TX-BT-LE Mode-GFSK-1 Mbps- PN9-Ch 37 (2402 MHz)- PWR+3dBm
EUT Information
Manufacturer: Renesas Electronics GmbH
Model: Y-CHARGE-IT
Type: -
EUT: -
HW version: V1.30
SW version: Vv1.0.137
SVN: TBD
Config: -
Serial number: #4
Connected Interfaces: -
Power Supply: 3.7 VIDC Internal Battery(Type: CR1254A)
Comments: -

Full Spectrum

60
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40
30 FECCi15.209 Maghnetic Field
20 16,450000 MH z
E 06,000 kHz 9,510 .dBuV/m
£ 1o 95300 dBuV/m -
=
o
= v
s OT1,400 kHz
T -2P,829 dBuV/m
g1 150,000 kHz
-20,590 dBuV./m
> v 26,042000 MHz
B Y, 0,903 dBpV/m
-3
-4
-5
9k 20 30 50 100k 200300 500 1M 2M 3M 5M 10M 20 30M

Frequency in Hz
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Annex 1 to Test Report 17-1-0099901T08a, Page 4 of 34

Diagram No. 2.02_CHARGE IT-BT-TX-LE Mode-GFSK-1 Mbps-PN9-

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):

Used filter:

Test specification:
Operator:

Operating conditions:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

0_-

Level in dBpV/m

20ty

10,360 kHz
22,434 dBpV/m

-20,590 - dBpV/m

Ch1l7-+3dBm

Date: 16.08.2017 Page 1 of 5

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 V9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

TFr

Continuous TX-BT-LE Mode-GFSK-1 Mbps- PN9-Ch 17 (2440 MHz)- PWR+3dBm

Renesas Electronics GmbH
Y-CHARGE-IT

V1.30
Vv1.0.137
TBD

#4

3.7 VIDC Internal Battery(Type: CR1254A)

Full Spectrum

FCC15.209 Magnetic Field

10,000 kHz
260 -dBpV/im 8,034000 MHz
v 5,005 dBpV./m

b4 v

29,866000 MHz

150,000 kHz
4,238 dBuV/m

v
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Annex 1 to Test Report 17-1-0099901T08a, Page 5 of 34

Diagram No. 2.03_CHARGE IT-BT-TX-LE Mode-GFSK-1 Mbps-PN9-

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test specification:
Operator:

Operating conditions:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

Ch39-+3dBm

Date: 16.08.2017 Page 1 of 3

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 V9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

TFr

Continuous TX-BT-LE Mode-GFSK-1 Mbps- PN9-Ch 39 (2480 MHz)- PWR+3dBm

Renesas Electronics GmbH
Y-CHARGE-IT

V1.30
V1.0.137
TBD

#4

3.7 VIDC Internal Battery(Type: CR1254A)

Full Spectrum

FCC15.209 Magnetic Field

29,454000 MHz
8,174000 MH2349 dBuV/m

=
S 10t 5 4,199 dBuV/m
> 1 510,000 KHiz v v
s 8,200 dBpV/m
e O
T 9,800 kHz
> 1
3 1 154,000 kH z
= APT.T16 dBuV/m -18,852 dBuV/m
v

20ty

-301

-40t

501

9k 20 30 50 100k 200300 500 1M 2M 3M 5M 10M 20 30M
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Annex 1 to Test Report 17-1-0099901T08a, Page 6 of 34

1.2. Field strength measurements 30MHz <f <1GHz

Diagram No. 3.01_CHARGE IT-BT-TX-LE Mode-GFSK-1 Mbps-PN9-

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Used filter:

Technical Data:

Test specification.:
Operator:

Operating conditions:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:

Ch37-+3dBm

23.08.2017 Page 1lof 2

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 V9.25.0

not used

not used

please see page 2 for detailed data of measurement setup

FCC 15.209/15.205; RSS-Gen., Issue 4

HEI

Continuous TX-BT-LE Mode-GFSK-1 Mbps- PN9-Ch 37 (2402 MHz)- PWR+3dBm

Renesas Electronics GmbH
Y-CHARGE-IT

V1.30
Vv1.0.137
TBD

#4

Power Supply: 3.7 VIDC Internal Battery(Type: CR1254A)
Comments: -
Full Spectrum
60
55 Fcac15:209
50
45 |
v
40 x 957,920000 MH z
0,288000 MH z X 42,411/dBpuV/m
£ 35%7'424 dBuV/m 422,240000 MH z
IJ:JL 40,217 dBpuV/m
= 30
3 25 |, P
20 552,400000 MHz
38,106 dBpV/m
15
10
5
o- t t t t t t t 1
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Final Result
Frequency | QuasiPea Limit Margi | Meas. | Bandwidt | Heigh | Pol | Azimut | Elevatio | Corr
(MHz) k (dBpV/m n Time h t h n .
(dBpv/m) ) (dB) | (ms) (kHz) (cm) (deg) (deg) | (dB)
30.288000 31.32 40.00 8.68 | 1000.0 120.000 | 1120 | V 186.0 90.0 | 21.4
30.844000 32.24 40.00 7.76 | 1000.0 120.000 | 113.0 | V 103.0 90.0 | 21.2
422.312000 22.87 46.00 | 23.13 | 1000.0 120.000 | 3540 | V 200.0 0.0 | 19.0
552.368000 23.31 46.00 | 22.69 | 1000.0 120.000 | 280.0 | H 123.0 90.0 | 21.8
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Annex 1 to Test Report 17-1-0099901T08a, Page 7 of 34

Diagram No. 3.02_CHARGE IT-BT-TX-LE Mode-GFSK-1 Mbps-PN9-

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Used filter:

Technical Data:

Test specification.:
Operator:

Operating conditions:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

60O
55
50

a5

Ch17-+3dBm

23.08.2017 Page 1 of 2

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 V9.25.0

not used

not used

please see page 2 for detailed data of measurement setup

FCC 15.209/15.205; RSS-Gen., Issue 4

HEI

Continuous TX-BT-LE Mode-GFSK-1 Mbps- PN9-Ch 17 (2440 MHz)- PWR+3dBm

Renesas Electronics GmbH
Y-CHARGE-IT

V1.30
Vv1.0.137
TBD

#4
3.7 VIDC Internal Battery(Type: CR1254A)

Full Spectrum

FCc15:209

948,720000 MHz

40
JYO,QZOOOO MH z

43,303 dBpVvV/m
425,480000¥V H z

e
S 3537787 dBuV/ m 36,426 dBuyY/m
] T >
= 30T
3 o5t -
201
15T
10T
54
o t t t t t t t t t t 1
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Final Result
Frequency | QuasiPea Limit Margi | Meas. | Bandwidt | Heigh | Pol | Azimut | Elevatio | Corr
(MHz) k (dBpV/m n Time h t h n .
(dBpv/m) ) (dB) | (ms) (kHz) (cm) (deg) (deg) | (dB)
425.504000 26.53 46.00 | 19.47 | 1000.0 120.000 | 342.0 | V 266.0 90.0 | 19.2
948.676000 31.27 46.00 | 14.73 | 1000.0 120.000 | 109.0 | V 184.0 0.0 | 27.1
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Annex 1 to Test Report 17-1-0099901T08a, Page 8 of 34

Diagram No. 3.03_CHARGE IT-BT-TX-LE Mode-GFSK-1 Mbps-PN9-

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Used filter:

Technical Data:

Test specification.:
Operator:

Operating conditions:

EUT Information
Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:
Power Supply:
Comments:

60T

551

50T

451

Ch39-+3dBm

23.08.2017 Pagelof 1

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 V9.25.0

not used

not used

please see page 2 for detailed data of measurement setup

FCC 15.209/15.205; RSS-Gen., Issue 4

HEI

Continuous TX-BT-LE Mode-GFSK-1 Mbps- PN9-Ch 39 (2480 MHz)- PWR+3dBm

Renesas Electronics GmbH
Y-CHARGE-IT

V1.30
Vv1.0.137
TBD

#4

3.7 VIDC Internal Battery(Type: CR1254A)

Full Spectrum

FEC15:209

v
951,200000 MHz

40

30T

251

20T

Level in dBuV/m

11,640000 MHz
395,646 dBuV/m

42,780 /dBpV/m

v

428,400000 MHz
35,711 dBpV/m

30M 50 60

CETECOM_TR17_1_0099901T08a Al
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1.3. Field strength measurements 1GHz < f < 18GHz

Diagram No.: 4.01_CHARGE IT-BT-TX-LE Mode-GFSK-1 Mbps-PN9-

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operation mode:

Operator Name:

EUT Information

Ch37-+3dBm

Radiated field strength emission in 3m distance

CETECOM GmbH Essen

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 4
horizontal/vertical

Continuous TX-BT-LE Mode-GFSK-1 Mbps- PN9-Ch 37 (2402 MHz)- PWR+3dBm

DLe

Manufacturer: Renesas Electronics GmbH
Model: Y-CHARGE-IT

Type: -

EUT: -

HW version: V1.30

SW version: V1.0.137

SVN: TBD

Config: -

Serial number: #4

Connected Interfaces:
Power Supply:
Comments:

Level in dBuV/m

30T

3.7 VIDC Internal Battery(Type: CR1254A)

2,40

ISM, 2.4

2
81,9 V/
’_T _w 1 mEREI FCE-5-209 PK

Tl
o ©
=)
wO
o
I
N
N

8,205600000 GHz
52,933 ¢BuV/m FECIS 209 AV

8,272000000 GHz
40,486 dBuV/m

SHz § §

20
1G

CETECOM_TR17_1_0099901T08a Al
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CETECOM™

Diagram No.: 4.02_CHARGE IT-BT-TX-LE Mode-GFSK-1 Mbps-PN9-

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Operation mode:
Operator Name:
EUT Information

Manufacturer:
Model:

Type:

EUT:

HW version:

SW version:

SVN:

Config:

Serial number:
Connected Interfaces:

Ch17-+3dBm

Radiated field strength emission in
CETECOM GmbH Essen

3m distance

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 4

horizontal/vertical

Continuous TX-BT-LE Mode-GFSK-1 Mbps- PN9-Ch 17 (2440 MHz)- PWR+3dBm

DLe

Renesas Electronics GmbH
Y-CHARGE-IT

V1.30
Vv1.0.137
TBD

#4

Power Supply: 3.7 VIDC Internal Battery(Type: CR1254A)
Comments: -
1207
110t
100t
90+ 2,440000000 GHz
1 83,6814 dBpV fim
£ 80T
> R
=1 1 Sl ! - Fcelg-l2pd PK
| I
= 2,796800000 GHz!
s + 60652 dBuV/m |
- i i
60t 7
T 1 2.785600000°GHZ - AV
50+ 48,246 dBuV/m
8,256800000 GHz
- 40,277 dBUV./m
40t X
30t
20 ISM 2.4GHz | : : 1 |
1G 2G 3G 4G 5G 6 8 10G 18G

CETECOM_TR17_1_0099901T08a Al
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Diagram No.: 4.03_CHARGE IT-BT-TX-LE Mode-GFSK-1 Mbps-PN9-

Ch39-+3dBm
Common Information
Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen
Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 4
Antenna polarisation: horizontal/vertical
Operation mode: Continuous TX-BT-LE Mode-GFSK-1 Mbps- PN9-Ch 39 (2480 MHz)- PWR+3dBm
Operator Name: DLe
EUT Information
Manufacturer: Renesas Electronics GmbH
Model: Y-CHARGE-IT
Type: -
EUT: -
HW version: V1.30
SW version: V1.0.137
SVN: TBD
Config: -
Serial number: #4
Connected Interfaces: -
Power Supply: 3.7 VIDC Internal Battery(Type: CR1254A)
Comments: -

120r
110f
100}
2,480pl0d000 |G Hiz
T 84178 d8uVil m
9ot
1 ¥
E 807 2,4/80000000|GHz
%— 1 83,8116 [dBuV/m L Fceld-2pd PK
° i
c 70T 1 !
T |
3 T 2,760800000GHz
- 60t 579,95on dBuV/m
1 L i bl s SIS oo AV
1 2,777600000 GHz
50 ¥8,204 dBuV/m
a0t
30t
20 ISM,2.4GHz | } } —————t }

1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz

CETECOM_TR17_1_0099901T08a Al
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Annex 1 to Test Report 17-1-0099901T08a, Page 12 of 34

1.4. Field strength measurements 18GHz < f < 25GHz

Diagram No.: 4.01a_ CHARGE IT-BT-TX-LE Mode-GFSK-1 Mbps-PN9-

Ch37-+3dBm
Common Information
Test Description: Radiated field strength emission in 1m distance
Test Site: CETECOM GmbH Essen
Test Standard: FCC 15.247, 15.205&15.209 Intentional Radiator
Antenna polarisation: horizontal/vertical
Distance correction factor 3to 1m: -10.5 dB applying to measurement results
SW-Version: EMC32 Vv8.53.0
Operation mode: Continuous TX-BT-LE Mode-GFSK-1 Mbps- PN9-Ch 37 (2402
MHz)- PWR+3dBm
Operator Name: TFr
Comment: Channel no. low
EUT Information
Manufacturer: Renesas Electronics GmbH
Model: Y-CHARGE-IT
Type: -
EUT: -
HW version: V1.30
SW version: V1.0.137
SVN: TBD
Config: -
Serial number: #4
Connected Interfaces: -
Power Supply: 3.7 VIDC Internal Battery(Type: CR1254A)
Comments: -
FCC_Sweep_15.407_18_40GHz_Pre
80T
FCC15.209 PK
701
60 T
50 T
§ 1 19.286366667GHz
033- 39.372dBuv/m
< 407 ;
3 30
20 1
101
(0]

18 19 20 21 22 23 24 25
Frequency in GHz

CETECOM_TR17_1_0099901T08a Al
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Diagram No.: 4.02a_ CHARGE IT-BT-TX-LE Mode-GFSK-1 Mbps-PN9-

Common Information

Test Description:
Test Site:

Test Standard:
Antenna polarisation:

Distance correction factor

SW-Version:
Operation mode:

Operator Name:
Comment:

EUT Information

Radiated field strength emission in 1m distance

Ch17-+3dBm

CETECOM GmbH Essen

FCC 15.247, 15.205&15.209 Intentional Radiator

horizontal/vertical
3to 1m: -10.5 dB applying to measurement results
EMC32 Vv8.53.0
Continuous TX-BT-LE Mode-GFSK-1 Mbps- PN9-Ch 17 (2440
MHz)- PWR+3dBm

TFr

Channel no. middle

Manufacturer: Renesas Electronics GmbH
Model: Y-CHARGE-IT

Type: -

EUT: -

HW version: V1.30

SW version: V1.0.137

SVN: TBD

Config: -

Serial number: #4

Connected Interfaces:

Power Supply:
Comments:

80T

3.7 VIDC Internal Battery(Type: CR1254A)

FCC_Sweep_15.407_18_40GHz_Pre

FCC15.209 PK

701

60 T

50T

Level in dBuV/m

201

10t

22.221700000GHz

40.017dBuUV/m

ECC15.407 PK

23.624966667 GHz
38.912dBuV/m

401 I m
30

CETECOM_TR17_1_0099901T08a Al
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Diagram No.: 4.03a_ CHARGE IT-BT-TX-LE Mode-GFSK-1 Mbps-PN9-

Common Information

Test Description:
Test Site:

Test Standard:
Antenna polarisation:

Distance correction factor

SW-Version:
Operation mode:

Operator Name:
Comment:

EUT Information

Ch39-+3dBm

Radiated field strength emission in 1m distance
CETECOM GmbH Essen
FCC 15.247, 15.205&15.209 Intentional Radiator
horizontal/vertical
3to 1m: -10.5 dB applying to measurement results
EMC32 v8.53.0
Continuous TX-BT-LE Mode-GFSK-1 Mbps- PN9-Ch 39 (2480
MHz)- PWR+3dBm

TFr

Channel no. high

Manufacturer: Renesas Electronics GmbH
Model: Y-CHARGE-IT

Type: -

EUT: -

HW version: V1.30

SW version: V1.0.137

SVN: TBD

Config: -

Serial number: #4

Connected Interfaces:

Power Supply:
Comments:

80T

3.7 VIDC Internal Battery(Type: CR1254A)

FCC_Sweep_15.407_18_40GHz_Pre

FCC15:209-PK

701

60T

501

401

Level in dBuV/m

30+

201

1071

23.624266667 GHz
39.372dBpuV/m

CETECOM_TR17_1_0099901T08a Al
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Annex 1 to Test Report 17-1-0099901T08a, Page 15 of 34

2. Radiated band-edge measurements accord. 815.209 & 8§15.205 (815.247)
2.1. Channel 37 (left band edge)

Diagram No.: 9.01 BE-Low- CHARGE IT-BT-TX--LE Mode-GFSK-1
Mbps- PN9-Ch37-+3dBm

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Operation mode:

Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
CETECOM GmbH Essen

FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 4

horizontal/vertical

Continuous TX-BT-LE Mode-GFSK-1 Mbps- PN9-Ch 37 (2402 MHz)- PWR+3dBm

Operator Name: DLe

EUT Information

Manufacturer: Renesas Electronics GmbH
Model: Y-CHARGE-IT

Type: -

EUT: -

HW version: V1.30

SW version: Vv1.0.137

SVN: TBD

Config: -

Serial number: #4

Connected Interfaces: -
Power Supply: 3.7 VIDC Internal Battery(Type: CR1254A)
Comments: -

ISM 2. 4G H =z

FCQci1s

Levelin dBuVim

2,400000000 GH=z
41,472 dBpV/m
2392 2394 2396 2398 2400 2402 2404
Frequency in MHz
Final_Result
Frequency MaxPeak | Average Limit Margi | Meas | Bandwidt | Heigh | Pol | Azimut | Elevatio
(MHz) (dBuVv/m | (dBpV/m | (dBpV/m n . h t h n
) ) ) (dB) | Time (kHz) (cm) (deg) (deg)
2401.940000 73.10 150.00 76.90 | 100.0 100.000 | 155.0 | H 356.0 90.0
2402.260000 80.91 150.00 69.09 | 100.0 100.000 | 1550 | H 357.0 90.0

(continuation of the "Final_Result" table from column 16 ...)

Frequency Corr Comment
(MHz) .

2401.940000 | 35.6 | 16:52:42 - 08.08.2017

2402.260000 | 35.6 | 16:51:48 - 08.08.2017
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2.2. Channel 39 (right band edge)

Diagram No.: 9.02_BE-High CHARGE IT-BT-TX--LE Mode-GFSK-1
Mbps- PN9-Ch39-+3dBm

Common Information

Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance

Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 4

Antenna polarisation: horizontal/vertical

Operation mode: Continuous TX-BT-LE Mode-GFSK-1 Mbps- PN9-Ch 39 (2480 MHz)- PWR+3dBm
Operator Name: DLe

EUT Information

Manufacturer: Renesas Electronics GmbH
Model: Y-CHARGE-IT
Type: -
EUT: -
HW version: V1.30
SW version: V1.0.137
SVN: TBD
Config: -
Serial number: #4
Connected Interfaces: -
Power Supply: 3.7 VIDC Internal Battery(Type: CR1254A)
Comments: -
1107
1051
1001
95T
90:: 2,480000000 GHz
1 84,635 dBpV/m
85T &
80T 2/479900000 GHZ
£ T 83,498 dBuV/m
% 75T FCC15.209. PK
m <+
=)
g 70T
% s
3 65+ 2,4835300000 GHz
- + 57,8315 dBuV/m
60:: &
557
50T
s v
457
T 2,483500006 GHz
401 46,800 dBuV/m
35T
30 : : : : : : ASM_2.4GHzZ, : |
2475 2476 2478 2480 2482 2484 2486

Frequency in MHz
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3. Conducted RF-measurements on antenna port
3.1. Conducted RF-power

3.1.1. Channel 37

R * RBW 3 MH=z Marker 1 [T1
*VBW 10 MH=z -0.45 dBm
Ref 15 dBm *Att 40 dB SWT 10 ms 2.402190476 GH=z
[ » |
[ .
— O- L 4

3DB

——-30

-—-40

--50

Center 2.402 GHz 1 MHz/ Span 10 MHz

Date: 10.AUG.2017 16:11:28
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3.1.2. Channel 17

R *RBW 3 MHz Marker 1 [T1 ]
*VBW 10 MHz —0.75 dBm
Ref 15 dBm *Att 40 dB SWT 10 ms 2.439861905 GHz
—10
[ 2 ]
== 1
e ——— s —

-_10 = o

3DB

—-30

——-40

--50

Center 2.44 GHz 1 MHz/ Span 10 MHz

Date: 10.AUG.2017 16:28:47

CETECOM_TR17_1_0099901T08a Al



CETECOM"
YA

Annex 1 to Test Report 17-1-0099901T08a, Page 19 of 34

3.1.3. Channel 39

R * RBW 3 MHz Marker 1 [T1
*VBW 10 MH=z —-1.16 dBm
Ref 15 dBm *Att 40 dB SWT 10 ms 2.480219048 GHz
[ » |
— O- _
__,___._-_..!_.____‘___

] \\ oF

—-10

3DB

—-30

——-40

--50

Center 2.48 GHz 1 MHz/ Span 10 MHz

Date: 10.AUG.2017 16:31:54
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CETECOM"
YA

3.2. Power Spectral Density

Method §10.2

3.2.1. Channel 37

Result
DUT Frequency Frequency PSD Limit Result
{MHz) {MHz) {dBm) Max
(dBm)
2402.000000 2402.020000) -18.924 8.0 | PASS
151
101+
':I__
E
o 4
=
S 0T
= 1
]
204 _ﬂ_'. it on Wv‘v-nk-a\jrt*h_ﬂq-.wf-,‘wv‘mm.\';.ﬁ"m —
4 "_,M’“"}W"WM ]l L
ot g,
-ED-_.-.,I‘I‘JW Prh,|
t t t t t t t t t i
24015 24016 24018 2402 24022 24024 24025
Frequency in MHz
—— Limit Sum Level L PSD
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3.2.2. Channel 17

Result
DUT Frequency Frequency PSD Limit Result
{MHz) {MHz) {dBm) Max
[dBm)
2440.000000 2440.020000 ] -19.441 B8.0[ PASS
151
101
':I__
E
o +4
=
S 0T
= 1
]
20T AL WNW"\%M%
i ,,_-uhwﬂwqr T
B0 s
|4
; t t t t t t t t i
24395 24396 2439 8 2440 24402 24404 24405
Frequency in MHz
Limit ———  Sum Level L 2 PED
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3.2.3. Channel 39

Result
DUT Frequency Frequency PSD Limit Result
{MHz) {MHz) {dBm) Max
{dBm)
2480.000000 2480.007143 | -19.685 8.0 | PASS
151
101
U-_
E
o 4
=
£ A0t
: 1
=
201 M#memw-‘-ﬂ,
T kel iy,
L ..--.-W‘"lr oy DS
Mw MW\__
301 T e
|
t t t t t t t t t {
24795 24796 24798 2430 24802 24804 24805
Frequency in MHz
= Limit Sum Level L 2 PSD

CETECOM_TR17_1_0099901T08a Al



Annex 1 to Test Report 17-1-0099901T08a, Page 23 of 34

3.3. 6-dB Bandwidth
3.3.1. Channel 37

6 dB Bandwidth

CETECOM

DUT Frequency Bandwidth Limit Min | Limit Max | Band Edge Left Band Edge Max
{MHz) (MHz) {MHz) {MHz) {MHz) Right Level
(MHz} (dBm) |
2402.000000 0.753246 0.500000 24101.649351 2402.402597 -2.5
{continuation of the "6 dB Bandwidth™ table from column 7 ...)
DUT Frequency | Result
{(MHz}
2402000000 | PASS
101
':I__
1 T e,
g 10 1 d 1
A0+ . -
< .
3 7 /7 AN
-4 £ \‘-\.
3 =20 __.// \\_\
1 f: LS
/ N
=301 /_; TH3.246 kHz | *
e f.z' b o~
f t t t t t t i
2401 24015 2402 24025 2403

Freguency in MHz
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3.3.2. Channel 17

6 dB Bandwidth

CETECOM

DUT Frequency Bandwidth Limit Min | Limit Max | Band Edge Left Band Edge Max
{MHz) (MHz) {MHz) {MHz) {MHz) Right Level
iMHz) (dBm] |
2440.000000 0.753248 0.500000 2439.649351 2440.402597 -2.9
{continuation of the "6 dB Bandwidth"” table from column 7 ...)
DUT Frequency | Result
{MHz)
2440.000000 | PASS
101
':I__
4 (A e, S N
E ..-f/ AN
= A0t
-
= /
o __/""' \
= r,
9 207 s %,
/ A
4 Fd \_.
30T 7 TEAMBNHE |
L et
} } } } } } i
2439 24395 2440 2440 5 2441
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3.3.3. Channel 39

6 dB Bandwidth

CETECOM

DUT Frequency Bandwidth Limit Min | Limit Max | Band Edge Left Band Edge Max
{MHz) (MHz) {MHz) {MHz) {MHz) Right Level
{MHz} (dBm) |
2480.000000 0.766233 0.500000 2479.649351 2480.415584 -3.2
{continuation of the "6 dB Bandwidth™ table from column 7 ...)
DUT Frequency | Result
{MHz)
2480.000000 | PASS
107
':I__
1 A T e Ty
E .f'/ \\._
g -107 - *
= 1 n
3 / N
e
3 207 7 \\
1 ¥4 S
/ N
30T 7 7eE 2k |
1= el N
t t t t t t t i
2479 24795 2480 2450,5 2481

Frequency in MHz
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3.4. 99% Occupied Bandwidth
3.4.1. Channel 37

99 % Bandwidth

CETECOM

DUT Frequency Bandwidth Limit Min | Limit Max | Band Edge Left | Limit Min BE L
(MHz) (MHz) {MHz) {MHz] {MHz] (MHz)
2402.000000 1.053334 - 2401.493333 2400.000000
{continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BER | Result
(MHz) Right (MHz)
{MHz})
2402.000000 2402.5468667 2483.500000 | PASS
10T I.l\,-l- .-.I-I'lr A’%VII""-V‘ s
T Al s
20t " g
£ a0t \
= i
= T | 1
T 40T . e II.: _,,M"q_&
3 T hll v _I\H\-
50T s
=4 .ul_l
B0 P 1.053 Mz BT T
| b e i
t t t t t t t i
2400 2401 2402 2403 2404

Frequency in MHz
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3.4.2. Channel 17

99 % Bandwidth

CETECOM

DUT Frequency Bandwidth Limit Min | Limit Max | Band Edge Left | Limit Min BE L
{MHz) (MHz} {MHz}) {MHz) {MHz) (MHz)
2440.000000 1.066667 -— 2439.493333 2400.000000
{continuation of the "99 % Bandwidth” table from column & ...)
DUT Frequency Band Edge Limit Max BER | Result
(MHz) Right {MHz)
{MHz})
2440.000000 2440.560000 2483.500000] PASS
A0 VAT it e
T e ™
20+ £ N
£ a0t
k=] ! 1
E T
T 40T L b -y
i “u
S0t 5
4 [ 1
M
80T e 1.067 MHz e
Lprshre et PP
} } } } } } } i
2438 2439 2440 2441 2447
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3.4.3. Channel 39

99 % Bandwidth

CETECOM

DUT Frequency Bandwidth Limit Min | Limit Max | Band Edge Left | Limit Min BE L
{MHz) (MHz) {MHz} {MHz) {MHz) {MHz)
2480.000000 1.053334 -— 2479.493333 2400.000000
{continuation of the ™99 %% Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BER | Result
{MHz) Right (MHz)
{MHz)
2480.000000 2480.546667 2483.500000 ) PASS
A0T I -""..-""" WA
=4 'ﬁ'|" ar l‘ﬂv'-\.
N et
oot i M
& a0t r
= 1 i \
T 4D o I /-“""ﬂ"‘.‘
3 T A W W .
S0t 4 "\
ri L
T ) N ill'Jll,_
£0T e ) ‘
g ,.,-*ﬂn:—,rﬁ-'"'h ! Ll h Aty =
} } } } } } } i
2478 2479 2480 2481 2452
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3.5. 20dBc Emissions
3.5.1. Channel 38
3.5.1.1. Channel 38 Reference

*RBW 100 kHz Marker 2
S *VBW 300 kHz

dBm
Ref 10 dBm *Att 30 dB SWT 2.5 ms 2 GHz
10 Markd
.87 Bm
102254333 cuz |IEN
L 1
/\h”\}\
-1 TDF
-2
D1 -21.47 dBm / 1

/
WWW \AMMW-W

Ao Wi/ bnd
--50
o
-6
bl
Center 2.402 GHz 500 kHz/ Span 5 MHz
Date: 10.AUG.2017 16:15:21
3.5.1.2. Sweep 1: 150kHz to 30MHz
® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz 47.05 dBm
Ref 10 dBm *Att 30 dB SWT 10 ms 26.318500000 MHz
10 Markdgr 1 T
49.91 dBm
.14500qo0o0 muz |[EN
- O
foaaxce
-t TDF
-2
D1 -21.47 dBm
-—-30
3DB
--40
1
_do Mm‘uhﬂna s st b KU b st L IR e JMNW ol
b sk e MR et el i Fr"rwll"'\n(wmr'w W e oAy
o
= —
Tl
Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 10.AUG.2017 16:17:12

3.5.1.3. Sweep 2: 30MHz to 2.8GHz
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® *RBW 100 kHz M -
*VBW 300 kHz 46.03 dBm

Ref 10 dBm *Att 30 dB SWT 280 ms 2.102883333 GHz

o
-t TDF
-2
D1 -21.47 dBm
-3¢
3DB
--40

A WWWWWW@&W

dl“["v
=3 — F2
i
Start 30 MHz 277 MHz/ Stop 2.8 GHz
Date: 10.AUG.2017 16:18:46
3.5.1.4. Sweep 2: 2.8GHz to 25GHz
3 *RBW 100 kHz Marker 2 [Tl ]

*VBW 300 kHz

Ref 10 dBm *Att 30 dB SWT 2.25 s

10 Markdr 1 [T1 ]

4a.22300do00 cuz|IEN

D1 -21.47 dBm

E
<0
« F

Start 2.8 GHz 2.22 GHz/ Stop 25 GHz

Date: 10.AUG.2017 16:19:50
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3.5.2. Channel 17
3.5.2.1. Channel 17 Reference

R *RBW 100 kHz Marker

*VBW 300 kHz
Ref 10 dBm *Att 30 dB SWT 2.5 ms 2.4420¢

10 Markdr rri 1

n 1

= /T

D1 -22.21 dBm / \

--50
T2
--60
| <
Center 2.44 GHz 500 kHz/ Span 5 MHz

Date: 10.AUG.2017 16:23:16

3.5.2.2. Sweep 1: 150kHz to 30MHz
¥

’

*RBW 100 kHz Marker 2 : ]

* VBW 300 kHz

Ref 10 dBm *Att 30 dB SWT 10 ms 8.65
10 Marker
1.
1o TDF
——20
1 -22.21 dBm
--30
3DB
40
1
it Aot M s L Rt il i, st I Ll JﬁLhW’w
—dc i R Bfedestoly e Al wiats aak s
T2
--60 —
Tl
Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 10.AUG.2017 16:25:10
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3.5.2.3. Sweep 2: 30MGHz to 2.8GHz

*RBW 100 kHz Marker

*VBW 300 kHz

Ref 10 dBm *Att 30 dB SWT 280 ms

D1 -22.41 dBm

-30

WWWW-M}*WWWWWW“ et

-—60:

Start 30 MHz 277 MHz/ Stop 2.8 GHz

Date: 10.AUG.2017 16:26:40

3.5.2.4. Sweep 3: 2.8GHz to 25GHz

R *RBW 100 kHz
*VBW 300 kHz dBm
Ref 10 dBm *Att 30 dB SWT 2.25 s GHz
10
dBn
cnz | [EN
- o
==
-0 TDF
--20
D1 -22.41 dBm
-—30
3DB
B NUW'\.M
-5s0:
o
Eu
Start 2.8 GHz 2.22 GHz/ Stop 25 GHz

Date: 10.AUG.2017 16:27:39
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3.5.3. Channel 39
3.5.3.1. Channel 39 Reference

4 *RBW 100 kHz Marker 2 [Tl ]
*VBW 300 kHz 46.30 dBm
Ref 10 dBm *Att 30 dB SWT 2.5 ms 2.482171474 C
10 Markdr 1 [T1 (]

.4802¢€

ST

-2
D1 -22.49 dBm / \

-5
-6
«F
Center 2.48 GHz 500 kHz/ Span 5 MHz

Date: 10.AUG.2017 16:34:50

3.5.3.2. Sweep 1: 150kHz to 30MHz
é *RBW 100 kHz

S *VBW 300 kHz

®

Ref 10 dBm *Att 30 dB SWT 10 ms
10
1.5
o
==
-1 TDF
-2
D1 -22.49 dBm
-3
3DB
-4
1
-0
=
Fl
Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 10.AUG.2017 16:35:37
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3.5.3.3. Sweep 2: 30MHz to 2.8GHz

R *RBW 100 kHz Marker 2 T1 ]
*VBW 300 kHz -46.15 dBm
Ref 10 dBm *Att 30 dB SWT 280 ms 2.02901666 GHz
10 Markdr 1 [Tl |1
7 dBm
_aspaddooo ez |EN
O
--10 TDF
=20
D1 -22.%9 dBm
-—30
3DB
--40
I
e e e ad At syl
Mwmwww’mwwww« el
60 —
F1 ‘
Start 30 MHz 277 MHz/ Stop 2.8 GHz

Date: 10.AUG.2017 16:36:49

3.5.3.4. Sweep 3: 2.8GHz to 25GHz
&

*RBW 100 kHz Marker 2 [T1

&

*VBW 300 kHz

Ref 10 dBm *Att 30 dB SWT 2.25 s 14.49200

-0
-0 TDF
--20:
D1 -22.%9 dBm
--30
3pB
1
L 40 Y

Start 2.8 GHz 2.22 GHz/ Stop 25 GHz

Date: 10.AUG.2017 16:39:34
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